

Test Report

UES Co., Ltd
Quality Control
W. Sugimoto
TEL: +81-739-47-6470
e-mail: ues@cocowork.com

【Specimen】

SDGs Pellet Carbon SDG-8



【Test items】

Fire Resistance Test

【Test Summary】

A gas burner was applied to the sample for 30 seconds to check whether it ignited.

【Test Results】

before start	during testing
	
after the test	
